

Thursday, October 15, 2015

### Final Certificate

Pavey Ark Minerals Inc.  
 100 Broadleaf Cres.  
 Ancaster,, ON, Can  
 L9G 3R8  
 Ph#: (905) 304-4499  
 Fax#: (905) 920-0436  
 Email: rhsutcliffe@paveyarkminerals.com

Date Received: 08/31/2015  
 Date Completed: 09/28/2015  
 Job #: 201544070  
 Reference:  
 Sample #: 9

Acc #	Client ID	Ag ppm	Al %	As ppm	Ba ppm	Be ppm	Bi ppm	Ca %	Cd ppm	Co ppm	Cr ppm	Cu ppm	Fe %	K %	Li ppm	Mg %	Mn ppm	Mo ppm	Ni ppm	P ppm	Pb ppm	Sb ppm	Se ppm	Sn ppm	Sr ppm	Ti ppm	TI ppm	V ppm	W ppm	Y ppm	Zn ppm
363206	HA15-08	<1	0.39	<2	8	<2	<1	0.09	<4	2	25	5	0.45	0.02	2	0.37	<100	<1	67	<100	8	<5	<5	33	65	311	7	25	<10	5	6
363207	HA15-09	<1	6.57	6	497	2	<1	0.99	<4	8	8	12	1.85	0.13	28	0.57	287	<1	44	347	10	<5	5	28	317	1864	<2	36	<10	8	62
363208	HA15-010	<1	4.76	10	83	<2	<1	1.44	<4	9	9	46	2.13	<0.01	13	0.67	247	<1	47	188	10	<5	<5	26	264	1463	<2	61	<10	8	30
363209	HA15-011	<1	<0.01	<2	<1	<2	<1	0.03	<4	2	40	9	0.73	0.02	<1	0.31	<100	3	98	123	6	<5	<5	29	57	328	<2	35	10	5	8
363210	HA15-012	<1	4.94	7	256	<2	<1	0.56	<4	5	782	33	1.67	<0.01	2	0.35	169	<1	14	162	10	<5	<5	25	104	681	<2	12	<10	7	10
363211	HA15-013	<1	2.30	8	102	<2	<1	0.16	<4	7	30	12	0.97	0.37	15	0.52	116	<1	54	<100	12	<5	<5	28	104	693	<2	87	<10	6	16
363212	HA15-014	<1	4.61	6	19	<2	<1	4.59	<4	39	91	91	7.63	0.44	10	2.80	1265	<1	81	139	15	<5	<5	24	153	5300	2	239	<10	20	131
363213	HA15-015	<1	5.02	<2	571	<2	<1	0.26	<4	4	<1	9	0.96	0.13	4	0.36	171	<1	23	162	9	5	<5	25	176	547	3	16	<10	8	53
363214	HA15-016	<1	3.87	<2	224	3	<1	3.06	<4	19	678	512	10.52	0.03	7	1.36	893	<1	41	648	10	<5	<5	27	311	2694	<2	78	<10	14	208
363215D	HA15-016	<1	3.98	7	224	3	<1	3.10	<4	18	687	521	10.66	0.22	8	1.37	906	<1	42	655	16	<5	<5	27	313	2726	<2	79	<10	14	211

PROCEDURE CODES: ALP1, ALFA1, ALMA1

Certified By:   
 Jason Moore, VP Operations, Assayer

The results included on this report relate only to the items tested.  
 The Certificate of Analysis should not be reproduced except in full, without the written approval of the laboratory.